CVT COVER ASSY.

CVT COVER ASSY.

No.
P/N( SKU )
Part Name
Price
01
30105-060012420
SCREW M6x12
Alternative Parts: 30105-060012410 Specifications: 30105-060012410
0.53 €
P/N(SKU): 30105-060012420
Price: 0.53 €
Alternative Parts: 30105-060012410 Specifications: 30105-060012410
02
0180-013206-0010
LIMITATOR, OIL SEAL
3.42 €
P/N(SKU): 0180-013206-0010
Price: 3.42 €
03
0180-013207
OIL SEAL 17x35x5
Specifications:
5.95 €
P/N(SKU): 0180-013207
Price: 5.95 €
Specifications:
04
30400-01702
BEARING
Specifications:
6.7 €
P/N(SKU): 30400-01702
Price: 6.7 €
Specifications:
05
0010-080010-0010
BOLT M6x10
Alternative Parts: 0010-080010-00001 Specifications: 0010-080010-00001
0.53 €
P/N(SKU): 0010-080010-0010
Price: 0.53 €
Alternative Parts: 0010-080010-00001 Specifications: 0010-080010-00001
06
0010-060009
WASHER 6
Specifications:
0.53 €
P/N(SKU): 0010-060009
Price: 0.53 €
Specifications:
07
0800-013201
CVT COVER
41.24 €
P/N(SKU): 0800-013201
Price: 41.24 €
08
0010-013008-0010
BOLT M6x35
Specifications:
0.53 €
P/N(SKU): 0010-013008-0010
Price: 0.53 €
Specifications:
09
0180-013208-0010
BOLT M6x45
Specifications:
0.53 €
P/N(SKU): 0180-013208-0010
Price: 0.53 €
Specifications: